Ersatzteilbuch
Eppella Straldenbuggy
150 | (Stahlfelge)

Friedrich Epple GmbH
Im Erlengrund 1
64678 Lindenfels, OT Eulsbach
Tel.: 06255 300 30
E-Mail: info@motorroller.de
Web: www.motorroller.de

’l
%
A
XL
13
= - = 30
KSR DI AAT I LA DN I AN K AN DA ANt e S i Nt K DMK i A K oI K N A S KN R ) K it e ey s N K B A RSN




& SEHAE NGV ENEA VT v v

B, VI YL ) N Leri N Nedie i8S %

PERIODICAL CHECK AND SERVICES

Wb e AR NG e W i s

L St inn e s

U farfh~Tnn. -

. & nfh i

The maintenance intervals in the following table are based upon average driving conditions.

Driving in unusually dusty areas, require more frequent servicing.

~..._Time of service

items

Initial service
(first week)

Monthly

Quarterly Yearly

Tire pressure/wear

Brake performance

Tightness of screws

Air cleaner

Carburetor

Spark plug

Drive chain

Brake oil

Replace gearbox oil

Chassis
Fuel switch/fuel tank
Battery

Valve clearance of engine

A:adjust C:clean l:inspect, clean or replace if necessary. L:lubricate R:replace

GreeniYellow

rw1—m

HORN RELAY | 8lack/Yellow

®

Black

Black/Yellow
N

CO.L

Green

GreeniYellow

Red

RELAY

Red

WIRING DIAGRAM

sk g
x i 2 =
2 " &
a-"; : =Nk
oy bl
- & :
2 B g
=19
£ 5 5 g
& 8 % -
[v4
=0 | e
35| *mé
®“ |} .,
3 3 §
@ g
g (UYE
% A
" £ &
B2 o
o g T Q

25

2

e ST e N0 b A e N VR A o



R R e S R i e B R i R o e s R AR e e R e e R B L gy N R

TAILLIGHT

26



CYLINDER HEAD ASSY.

eoeoeoo0oe A LG [ l
R £l e e R e B S R B A O R B R ey e AN I g B 0 b i B R A A gl ey P N g B R adO R B3 o e S s iy . 730 JON R it g o i




2 A/AI#KW\L NN A S T Bt

4

[,_;;,’;‘;‘:3




PARTS MANUAL

Sl SR,

CYLINDER HEAD ASSY.
REF NO. PART NO. DESCRIPTION REGD NO.

1 M150-100-1320 HEAD CYLINDER SUBASSY 1

2 98056-57713-00 i PLUG SPARK(C7HSA NGK) 1 B

3 M150-1001010 : GASKET CYLINDER HEAD 1

4 M150-1001004 GASKET CARBURETOR INSULATOR 1

y M150-1001005 INSULATOR CARBURETOR 1
M150-1001210 PIPE COMP. IN 1
M150-1001220 ~_ BAND INSULATOR 1
M150-1QQ1103 GASKET HEAD COVER 1

§ M15Q-1001201 0-RING27X2_ 1

1. M150-1001001 TUBE BREATHER 1

11 M150-1001011 BOLT STUD M6X18 2

1 M150-1001006 BOLT STUD M6X50 2

12 M150-B-1003075_ BOLT FLANGE M6X25 4

15 95500-06001-KAS NUT FLANGE M6-ZN. D 2

15 M150-1001100 COVER COMP. CYLINDER HEAD 1

1§ M150-1001007 PIN DOWEL 10X16 . =

1§ : M150-1003007 BOLT FLANGE MGXFQEJ,CEYEI_N.DIE_FiﬂE:’\'E.-_____i____“_“' e

1 { M150-1001301 VALVE JN 1

1 M150-1001310 SEAL VALVE STEM g

20 | M150-1001302 SEAT VALVE SPRING-OUTER. é

21 M150-1001303 SPRING VALVE OUTER, INNER 2

D) M150-1001305 RETAINER VALVE SPRING____

23 ' M150-1001306 COTTER VALVE 4

24 | M150-1001307 VALVE, EX N _1“_ -

Uy e Ly e —

A iR



RN B e N R e B e o 0 i 3 (e B R N0 B (R e i s Y a i s PR 0 35

LA .}.«‘:-4;;.«',',/.,,,:,,4.-.-:4.',-.\;,,_-,

CYLINDER ASSY.

CYLINDER ASSY.

REF NO. PART NO. ’ DESCRIPTION | REGD NoO.

\
\
1 M150-1002200* CYLINDER COMP. 1 l‘
g M150-1002001 GASKET CYUNDER_ 1 ’ .
e il —— — b B - S . = R
° 90442-06000-KAT WASHER SEALING 6 T— 1
2

4 M150-1001007 PIN_DOWEL WX16

_96001-06012-KAT BOLT FLANGE M6X12-ZNJ3 l 1 J_
M150-1002002 GASKET TENSIONERLIFTER_

~ | <J>cn

M150-1002100___ LIFTER ASSY TENSIONER_ 1

8 | M150-1002300 GUIDE COMP. CAM CHAIN l 1 T
5 1 96001-06020-KAT r BOLT FLANGE, 6X20
i o — S — N - e — — _— ’ -




PARTS MANUAL

S L AR S R R S gy

S SR R e R

G

AR

e COR Y TR TR el S P 0B A e R RN A T

13
CRANKCASE ASSY.(1)
REF NO. PART NO. DESCRIPTION ' REGD NO.
1 M150-1003101 COVERRCRANKCASE COMP : 1
é- . M150 1003013 CRANKCASE COVER,GASKET 1
3 : M150-1003104 CAP TAPPET ADJUSTING HOLE 1
4 M150-1003120 L SCREEN OIL FILTING | VY 1
5 M150-1003102 ' SRING OIL FILTING SCREEN 1
6 M150-1003105 GAUGE OIL LEVEL .
7 M150-1003006 : CLAMPER AC GENERATOR CORD 1
8 M150-1003110 OIL SI;AL 19 8X30X5 1
o 9_ - M150-1003103 O-RING 30.8X3 N 1 .
10 M150-1003307 O-RING 18X3 1
11 -l\;|150_1003005 PIN DOWEL 8X14 __2______ -
12 96001—06632—KAT BOLT FLANGE M6)Z32- o 1
13 M;(;;ggg—o—m BOLT FLANGE M6X95 4 :
14 M150-1003007 N 4 ‘--B-dLT-F[P-xaGE M6)?100 o . 1
15 M150-1003008 BOLT FLANGE M6X110 2 i
16 M150-1003034 BO_L_T_I_:[ANGE M6X40 - _ 1
BT M150-1003106 BOLT FLANGE M6X20 - 2 o
_'--1—5; o 92101-05012-OH BO—L.T‘-HI'E—X‘I\;;X12-ZN.D - 2




CRANKCASE ASSY. (2)

FIG L] |
A L L L o T O b e SR F e P B R P SRt g S R e R L P s 3 i g 803 S 0o B 1t PN R 4 PR FF GG e b g B P e R g 8 3 B B2 30 S T B a0 10T L i e R




PARTS MANUAL

CRANKCASE ASSY. (2)
REF NO. PART NO. DESCRIPTION ! REGD NO.
1 | M150-1003210 CRANKCASE ASSY.R 1
2 M.150-1003320 - BUSH. ENGINE HANGER RUBBE-R >
3 M150-1003014 |  GASKET CRANKCASE 1 _
4 . M150-1003310 | CANKCASE ASSY L _ 1 o
W4 M150-1003330  BUSHRR CUSHI'O—N UNDER RUBBER 1
6 M150-1003003  NUT FLANGE M8 4 _
7 M150-1003004 WASHER 08 - h 4 N
8 M150-1003001 BOLT STUD M8X187.5 2 '
9 M150-1003002 BOLT STUD M8X195.5 _ 2
T 91004-E6Q02-KAT  BEARING RADIAL BALL E6002 1 N
11 ‘M150-1003005 " PINDOWEL 8X14 N 6 ]
R M150-1003110 OIL SEAL 19.8X§0X5 T
13 M150-1003340 olL SEAL 27x42x7 . 4 T
14 91004-E6004-2RS BEARING RADIAL BALL E6004-2RS Ui 1
15 M150-1003032 BOLT FLAﬂéE M6X50 R 2 i
16 | 91004-E6301-KAT BEARING RADIAL BALL E6310 1 o
17 M150-1003015 PIN BRAKE SHOE ANCHOR - o
BRT M150- 1063016 T OILSEAL7.5x15 - o D
19 M150- 1003600 NUT FLANGE M8 i J 1
20  M150-1003018 BOLT DRAIN PLUG M12 B B [ /A
21 | M150-1003019 . WASHER DRAIN PLUG 012 | . 1 N
22 | Mm150- 1003400' | TuBE BREATHER — o |
23 | M150-1003500 | TENSIONER CAM.C-HAIN . P
24 | M150-1003208 BOLT FLANGE M6X12 B T >
25  M150-1003202 SEPARATOR OIL 2 Ty
26 M150-1003022 "PIVOT CAM GHAIN TENSIONER : 1 o
| 27 _ M150-1003023 — o SEAL 15.2X12 N T
s 96001-06014-KAT | BOLT FLANGE M6x1_4____““ L o
29 M150-1003021 PLATE KICK RETURN STOPPER N ! 1
30 M150-1003009 BOLT FLANGE M6X35 o ' 3
31 M150-1003011 -BOLT-FLT\I_G-E_I-\/IGXZS _ E 3 ]
[ 32 M150-1003201 |  PLUG OIL 6.5X5 o B : >
" = _ | e e e . B -
d—— TOE " . - - i o e —— (e — g '

NN L



A B s L SN e e RS N R KN

D

CRANKSHAFT CONRO

R SRR i

B

& PIS

SR

TON ASSY.

AN R A i ey T T B b B SBT3 S

PARTS MA

NUAL

VN A SR A g B SR L e

CRANKSHAFT CONROD & PISTON ASSY.

PART NO.

DESCRIPTION

REGD NO.

M15CM 004100

CRANKSHAFT & CONROD ASSY.

M150-1004007

NUT M12X1.25

12 M150-1004001

13 M150-1004200

PISTON

PISTON RING SET

3| Mis0-1004011 WASHER 12-149HV 12-140HV 1

4 M150-1004009 NUT LOCK o - : 1

5 M150-1004013 WASHER R

6 | M150-1004012 GEAR KICK DRIVE | 1

7 M150-1040005 WASHER 012 o

8 M150-1004008 NUTM12 B U

9 M150-1004002  KEY WOODRUFF 5

10 -_r\n_150-1oo4oos ~ | CLIP PISTON PIN — _ 2
11| M150-1004006 PIN PISTON o 1




PARTS MANUAL

S

_FIG.6

CAMSHAFT ASSY.
REF NO PART NO. DESCRIPTION REGD NO.
1 M150-1005004 NUT TAPPET ADJUSTING 2
2 M150-1005003 SCREW TAPPET ADJUSTING 2
3 M150»1005002 ARM VALVE ROCKER 2
4 M150 1005005 SHAFT EX ROCKER ARM 1
5 ‘_M-150—1005400 CHAIN CAMSHAFT, 1
6 M150-1005300 CAMSHAFT COMP. 16T 1
7 M150- 1005200 SHAFT COMP IN ROCK ARM 1
8 M1501005100 PLATE COMP.STOPPER 1 i
9 M150-1001007 PIN DOWEL 10X16 2
10 M150-1005001 HOLDER CAMSHAFT 1

T A

CAMSHAFT ASSY



E s S R

——

47 ¢

1

2

13

i

PARTS MANUAL

5 B R A apedaeg s A e

M150-1008200

LEFT COVER ASSY.
REF NO. PART NO. DESCRIPTION REGD NO.
1 M150-1Q08101 COVER L 1
2 M150-1008005 GASKET LCOVER [ - yr 48 1
3 93903-00428-KAT SCREW TAPPING ST4.2X8-F-H 4
4 M150-10081Q2 PLATE L COVER 1 -
5 M150-1008500 CLAMPER THROTTLE CABLE o
6 M150-1003034 BOLT FLANGE M6X40 6
7 M 150-1008007 CLAMPER BREATHER DRAIN TUBE B 1
8 M150-1003203 BOLT FLANGE M6X12 R
9 M150-1008009 STOP PLATE 1
10 M150-1008008 CLAMPER BRAKE CABLE 1 N
11 M150-1008006 BOLT FLANGE M6X65 2
12 M150-1008400 PEDAL KICK STARTER ASSY. - 1
13 96001-06022-08 BOLT FLANGE M6X22-ZN. D T
14 M150-1008310 GEAR COMP. STARTER IDLE o
15 SPINDLE COMP. KICK STARTER ASSY. o




PARTS MANUAL

_FIG.s

FAN COVER AND SHROUD ASSY.

FAN COVER AND SHROUD ASSY.

REF NO PART NO. DESCRIPTION | REGD NO.
1 M150-1009410 COVER COMP. FAN H 1
LI M150-1009002 GLAMPER STARTER CABLE i 1
3  M150-1009401 DUGT CARBURETOR COOLING 1
N M150-1008301  SHROUD LOWER D
5 M150-1009302  SEAL SHROUD LOWER o -
6 _-1\5150 1009110 ‘ “S—FTRm_Ul;PER .-4__._-——“.1 .
7  M150-1009103 GLIP HIGH TENSION CORD - 1 T
__8—-&1_50.1009102 SE'A-L_g;ROUD UPPER ST _1__-
9 M150-1009402 SCREW ST4.8X16-F - o 6 R
1o M150- 1003075 BOLT M6X25 - T 3
- i e PRI




KG9

HTR AT

OIL PUMP ASSY.

PARTS MANUAL -

3
REF NO. PART NO. DESCRIPTION REGD NO.
1 M15CM 021000 CHAIN OIL PUMP 1
2 M150-1020002 NUT FLANGE M6 1
3 M150-1020001 SPROCKET OIL PUMP DRIVEN 1
4 M150-B-1003075 BOLT M6X25 2
5 M150-1022000 OIL PUMP SUB ASSY i 1




ST AT Ty

PARTS MANUAL A

CHG 10

PR ey,

DRIVEN PULLEY AND CLUTCH SUBASSY.

DRIVEN PULLEY AND CLUTCH SUBASSY.

PART NO. DESCRIPTION REGD NO.

M150-1032000 OUTER CLUTCH ASSY. 1

M150-1033000 BELT DRIVE 1

M150-1031000 PULLEY ASSY.DRIVEN 1

10




PR i VAt 8 S50 T

FIG. 11

Ll iR T

TRANSMISSION ASSY

G R LR I I S

R R BN S R Tt R iy i o 5

PARTS MANUAL

TR 12 Nl o

TRANSMISSION ASSY.
REF NO. PART NO. DESCRIPTION REGD NO
1 M150-1040001 COVER TRANSMISSION 1
B 2 M150-1Q:11000 — GASKET TRANSMISSION COVER - 1
3 3 91004—E6é03—KAT BEARING RADIAL BALL E6203 . 1 —_|_—
—:1_ _ 91004- E620é KAT o BEARING RADIAL BALL E6202 .___1 :
5 91(-)04 E6204 KAT BEAR-ING RAD.IAI'_ BALL E6204 ) — 1 )
] 6 —_M1501040008 o B(-)_IjT SPECIAL M8X1; . "_2-_--
7 M150-1040002 WASHEI; 08 o . 1 -
_-__8—_l:/I_150-1042000 a TS_E_AL 20X32X6 - : _—1_——
9 M15.0_—104m' GEAR FINAL—__ . 1 .
. 10 _;;5_1_0—20000 mP EXTERNAL 20 - —1_ _____
11 l M150-1.0:0003 o SHAFT FINA_L o - 1 o
__1.2—I\/I1£3;J:1043000 '-mOMP COUNTE-R-—_ —1—__--
13 I M150-10_40007 o NUT COMPRMF_L_A-NGE M12 - 1 =
___14 TS()-1-040005 a -mmZ — N — 1 N
- -15 M150—1(;;0006 o SHAFT DRIV‘E"___“ - 1 o

11




CPARTS MANUAL _FIG.12

eI R ot L W e R e D 0 A SRS BB R e S e D B R i,

ELECTRIC SYSTEM

ELECTRIC SYSTEM
REF NO. PART NO. DESCRIPTION REGD NO.
1 M150-1051200 STATOR COMP. N
I M150-1051100 FLYWHEEL COMP. I 1 ]
3 M150-1051100-1 WASHER PLAIN 012 1
4 M150-1051100-2 NUT, FLANGE M12 L
5 M150-1051100-3  FAN COMP COOLING | I —
6 M150-1051100-4 BOLT FLANGE M6x18 4

12



R T SR

FIG. 1

GRS R B e P Ay e R Ly s S B ar b o ot 1

ELECTRIC

STARTER ASSY.

PARTS MANUAL

S G AR Ay PG AR R U B T R T

S RO SR TR

REF NO. PART NO. DESCRIPTION REGD NO.
1 M150-1060001 FLANGE STARTING CLUTCH 1 !
2 M150-1063000 OUTER COMP. STARTING CLUTCH ASSY 1
- . - ——— G — I.____
3 lei(?.—j 061000 BEARII\_19 NEEDLE 28X32X_1_7 o -
4 M150-1062000 GEAR COMP. STARTING CLUTCH 1 :
- -— - e o o . - - - 1 . - -
5 M150-1060002 SHAFT STARTER REDUCTION GEAR 1
- - . . S——— - 4, @ - o ——
6 M150-1060003 GEAR STARTER REDUCTION 1 :
7 M150-1060005 BOLT FLANGE M6X16 2 :
s i i st i m—— e PN - o —— e -———]
8 M150-1064000 MOTOR ASSY. STARTER 1
o v o e i S . — e e
i

13




S R

PARTS MANUAL .

PR R

UG 14

DRIVE PULLEY SUBASSY.

DRIVE PULLEY SUBASSY.

REF NO. PART NO. DESCRIPTION REGD NO.

1 M150-1071000 PULLEY ASSY. MOVABLE DRIVE 1

14



B R e B T e e B DS

PARTS MANUAL

il i A e s T o e 0 A e B0 1 e i R o A AR i
CARBURETOR
REF NO. PART NO. DESCRIPTION REGD NO.

1 16010-KAT-901 GASKET SETA 1
) 16012:KAT-903 NEEDLE SET JET e N | 1"" - i
3 _16613 KAT-904 FLOAT SET i 1
4  16015-KAT-905 CHAMBER SET. FLOAT 1
< 16016-KAT-§6§ SCREW SET A 1 .
S 16028-KAT-907 SCREW SET B 1
7 16037-KAT-908 PLATE SET. VALVE 1

g | 1e046-KAT-209 BYSTARTER ASSY., AUTO 1
S 16048-KAT-910 VALVE SET.AIR CUT o B _1 \ 5 i
10 16050-KAT-911 SPRING. COMPRESéIbN COIL 1
11 ) 16680-KJ9-003 SCREW. PAN M5x12 1
12 161oo-KAT-91"5  CARBURETOR ASSY. . ' ) \
1§ 16107-KAT-914 i TOP /4 ; 1
1° 16111-KAT-915 . PISTON COMP., VACUUM 1

e 1._" 16155 KAT-902 VALVE COMP. FLOAT 1 ]
19 16165-KAT-916 HOLDER. NEEDLE JET - 1
17'_;' 16179-KAB-670 BINDER N 1
1 : 16190-GJ2- oo4 CA'P-I-IvOLDER ' B 1 .
1§ 95005- 45270-50 . TUBE o g7 T 1 |
20 93500-04008 SCREW, PAN, M4x8 1
°1 93500~ 04014-1H SCREW, PAN, M4x14 2 y
g3  93892-04008-18 SCREW-WASHER, M4x8 - 4

| 93892-04010-18 SCREW-WASHER, Maxio E o

4 93892-05012-18 SCREW- W"A_S_HER M5x12 _"g
§5 95002-02079  CLIP, TUBE (B7) ) ‘ 3
25 95002-02089 cLip, TUBE (B8) | .
27 95005-35200-21 B TUBE 3.5x210 I 2”~

[ 23 16199-GT8-600 TuBE 1 S
;’é 99101-GHB-0112 JET_.IYI_A_I_I\LHZ# - - N
e 99103-GY6-0350 JET, SLOW 35# 1

| _§1 A 16100-KAT-923 C_A:B_BP_RE_T_CBE_E;C_)BY ]_____

15



FIG. 16

FRAME GROUP

(DO
[OOCK

280 r

Rl

P

23

'.—-J—'?-
S ———

—

=



Ry R

PARTS MANUAL

P

FRAME GROUP

REF NO. PART NO. DESCRIPTION REGD NO.
1 6000.061 ROLL CAGE CROSS BAR. FR 1
2 8.070.034 ROLL CAGE BAR. LH.RH , 1 i
3 . 8.080.033 i ROLL CAGE CROSS BAR. RR 1 i
4 8.070.035 ROLL CAGE BAR, L. R. SIDE _2
5 2.000.012 FRAME COMP ~ 1 -
6 8.010.047 R-WASHER 20
7 9.108.055 BOLT-WASHER M8x1.25x55 8
8 9.908.055 BOLT STRAP M8x 1.25x55 _ 6 o
9 9.220.008 NUT FLANGE LOCK M8 s
10 9.700.001 BOLT.SPECIA-L M7/16"x28 o 2__.—_-
11 o 9.700.002 WASHER BELT 012 2
12 9.700.003 NUT BELT M7/16” 2
13 9.112.025 BOLT-WASHER M1-2x1.25x25 - 2 .
14 9.220.012 NUT FLANGE LOCK M12 ' 2
15 7.020.012 FOOT PLATE. RUBBER y ;1-
16 6.000.104 HEADLIGHT UNIT - - 2 o
17 o 9.108.050 BOLT-WASHER M8x1.25x50 ) | U
18 8.010.048 v COLLAR, HEADLIGHT 2 -
19 8.010..-049 ' BUS-H, HEADLIG.ITI'I—' o 2--
20 { 9.700.004 BOI;'I: éANJo M 10x24 ' i 6
21 i 6.000.089 | HOSE ASSY. L. BRAKE 34" - 1 '
22 6.000.090 ! HOSE ASSY. R.?R—AKE 43" B 1
23 6.000.091 i HOSEM;A"SéY RR.BRAKE 75" A ] 1 .
24 i 6.092._03-4__ I CABLE COMP. TI-EOTTEE B g o _1'. |
25 6.000.040 : CABLE COMP. REVERSE 1
26 6.000 050 ; CAI-B_L.E.COMP, PARKING BRAK-Ié o o 1 ‘ o
27 7.010_617 - )] i TUBE SEAT 0 25 o __é__—___
28 7.010.016 ' TUBE-S-EVI'\'VI'E—“ A - 2
29 9.090.001 - BUI.__B'. HEADLIGHT o Ad 2 -
30 7.010.034 ’ " FENDER.FR - 2 o
31_ 6.(;02).067 ! BRAékE;?oG_FENDER. L o N ‘1
32 9.100.640 P ; BOLT M6x40 - - 2 o
33 9.;10.006——“.“ NYLON LOCK NUTM6 - - 10 _
- 34 7.6-26.027 : RUBBER MOUNT. HEADLIGHT . . o 4
[ a5 9.106.016 o BOLT-WASHER M6x16 o o ' é' T
i 36 ! 6.000.070 HORN. H B ___"1. '
37 H _6T0‘00.071 Hb-RN. L S 1 o
i N — S PR LRy
38 . 9.100525 BOLT Msx25 N N :
39 ' 8.010.086 MOUNT. REAR MIRROR 1 I
40 8.040.005 "~ SPRING.REAR MIRROR - S 1 ]
41 : 6.000.(;8-4—  REAR MIRROR o . i ”;-—"
. 42 - 6.000.072 HORN-R-E_L_AY_“_M o T ]
___4_3" 8.020.095 o BRACKEY RELAY o ' -_;_-
44 6.(-)0—0.102 o ‘ BRACKEY.FRdI\i'IZ ;ENDE—R‘.';I' R 1
i 45 6.000.083 ‘COVER. ROBE-RAIL ) o - 2 T O

16



. FIG. 17

SaseS: R R GO S SRR T R A e A

STEERING SHAFT ASSY

24

.- 31 s

o "

= °/;/7\u\

nun
-l _\ %
> ~ a5t TR \vtfc.A.“
- 11 y 0 ($<y/ 3
lees, ™
: AJ
“iya 30 Bw $ -3
XX X 87

N
iAWYV X
----|va . o
o TN Jsf/V
('/\K g

i(JrVAw4.

Y “ o S

w85 45 74 2

ot 44 ‘WN'XA'VA
T rv/ilt & .- 40

VJIIQK" %],
¥

A/?\

--43

N
VA

N

...-18

'A-19
Tkl

e

Y
\wCs_

Stz ]



Sy N

o S

R RS R

R Ry T

R S

e B R N I

R e R T e B S i P

PARTS MANUAL

e N w e -.'-l,-n-:rv i n-luum

STEERING SHAFT ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.
1 7.010.014 COVER STEERING BOLT 1
2 9.906.012 BOLT STRAP M6x12 o g 3 o
i ~ 8.030.024 BRACKET. SPINDLE . 1 ]
4 i 7.020010 STEERING WHEEL - 1 -
5 6.000.092 }» STEERING SHAFT - 9
6 7.010.026 . BUSH. STEERING SHAFT . ) o 2 _‘
7 9.700.020 WASHER. SPECIAL 020 1 1
8 ¢ 9.700.120 CIRCLIP 020 TN -
9 9.100.825 BOLT M8x25 \ - - o
10 9.400.008 WASHER. L—OCK 08 T
11 6.000.093 STEERING KNUCKLE o A
12 4.000.014 _-S'—I'EERING GEAR B i
B 13 9.108.025 BOLT-WASH ER M8x1 25x25 4 i
14 9.900.016 ROUND NUT M16x1.5 o 2 N
15 4.000 008 | STEE;{ING BALL JOINT o 2
16 9.200 010 ! NUT MO — 2
17 7.020.002 DUST COVER. L BALL JOINT - _1_
18 8.010.071 TIE ROD o 2
19 6.000.062 ROD END o T 2
) 20 9.300.010 WASHER FLA"I'_.O-1”0 - 2 o
21 9.400.010 -WASHER LOCK 010 - 2 B
22 9.800.010 NUT, CASTLE M10 B 1 .2
23 9.500.215 PIN. COTTER 0 2x15 ] N 2
24 7.020 202 DUST CO—\;-ER.R BALL JOINT 1 ) v
25 8.020.014 "B ! BRACKET-.S-TEERING GEAR - 2 o
26 9.220.008 NUT FLANGE LOCK M8 e N 8
B 27 9.708.145 BOLT. THROTTLE PEDAL M8x1.25x145 = 1 i
28 8.040.001 SPRING T]—Tﬁam_EEDAL RETURN. L 1 A
3 - W 0 N ELY
29 1 9.108.040 BOLT-WASHER M8x1.25x40 2
i 30 9.200.008 NUT M8 e 7 | 2
5 31 4.000.016 . THROTTLE P_E_B_;_I:"(;OMP | - N
32 . 9.600.515 ! SCREW. PAN M5x15 2
33 : 9.300 oo;';____ © WASHER. FLAT 05 Y 2 -
34 | 9.210.005___ i ! NYLON LOCK NUT M5 o o 2
35 4.000.015 ' BRAKE PEDAL COMP e 1
36 9.700.624 ' PIN. 6x24 - 1 T
37 861_0_.081 o PIN. SPINDLE o ; 2 T
38 9.500.2:2-“ . PIN COTTER 2X12 o il .1
39 6.000.063 SW_ITCH Z\éév. BRAKE LAMP . 1
40 9.600.306 = SCREW. PAN KA;;e- 2 g |
41 17.010.004  BUSH.PEDAL S s
42 8.040 057“"”-- - SPRING. BRAKE PEDAL RETURN.R - '1
I 43 9.708.222 1 BOLT. BRAKE PEDAL M8x1.25x222 = 1
44 6.000.076 " MASTER CYLINDER i—""""—
45 9.108.027 o »BOLT-V;IASHER M8x1. -25x27 . -_—--i 2 i
;e" 7.020.004 PEDAL PAD o I R

17



SUSPEN




PARTS MANUAL

PEIR e i i 4 i /i >
SUSPENSION ARM ASSY.
REF NO. PART NO. DESCRIPTION l REGD NO.
1| 2000019 | SUPPORT. STRUT AND SPINDLE R 1
2 | svossos | sotTwashERwsxtosaos =t
3 8.010.015 - COLLAR UPPER SUSPENSION ARM 2
4 7,010,003 BUSH. UPPER SUSPENSION ARM ' §_
5 4.000.004 UPPER SUSPENSION ARM -
6 9.220.008 NUT. FLANGE LOCK M8 < 2
7 9.220.012 NUT FLANGE LOCK M12 N 4
8 7.020.025 DUST SEAL. BALL HEAD . ; 4
9 ~8.020.053 SPACER. BALL HEAD I 4 o
10 2000023 - SUPPORT. STRUT AND SPINDLE.L i )
e ,.11 9.908.014 BOLT STRAP M8x14 ] 4 T
12 | 8.010.014 " | COLLAR. LOWER SUSPENSION ARM 4 _—'“—,
13 | 9.906.012 BOLT STRAP M6x12 12 o
14 6.000.097 FR. WHEEL ASS'Y. R 19x7-8 T
15 7.020.016 PAD SET FR BRAKE CALIPER T2
16 6.000.028 FRONT BRAKE CALIPER. L L 1
17 8.010 054 DISC.FR. BRAKE T2
1 9.040.002 DUST SEAL 47x25-7 2
| 13 | 9.030002 ! BEARING 6204 o 2
¥ 9.710.031 BOLT. TIRE M10x1.25x31 - T 8
) %T__ 8010055 © HUB.FR. WHEEL o 2
22 9.030.003  BEARING 6203 2
3> 9.040.008  DUST SEAL 42x277 2
é: 7020033 TIRE. FR 19x7-8 2
S8 6000096 RIM. FR 2
e 9.300.010 WASHER. FLAT 010 8
a7  9.220.010 ~ NUT. FLANGE LOCK M10 16
28 8.010.043 ' SPACER.FR.HUB 2 I
29 . 9.300.014 WASHER. FLAT 014 \ Ny 48
30 9.800.014 NUT. CASTLE M14 2
31 9.500.330 PIN. COTTER 0 3x30 a8y @ |
32 7.020.009 COVER. FR. HUB o i o
39 9.110.040 © BOLT-WASHER M1 Ox 1.25x40 B 4 2 o
34 6,000.095 FRONT BRAKE CALIPER. R ' > | i
35 ~ 6.000.325 o .C_U-S_H-IO_E -A-S_S_Y_ _FF;I -3-2_5- - -_-_’___-_— '. — . _'___ ____ _-__f ___-_ _L _ __-__
36 9.110.080 ‘BOLT- WASH ER M10x1. 25x80 4
37 8.020.034 © DUST CAP.LOWER SUSPENSION ARM T a8
38 7.010,002 © T BUSH. LOWER SUSPENSION ARM [
39 9.040001 © 0-RING 021.2x2.65 o 3
40 4000023 -T__L_O.V\?ER_S-US_PE\IEO_N_;I;H\_/I_A_S-S.Y-_--____ o -____g_"_,__ S
41 6000003 | FR.WHEELASSY.L 19x7-8 - 1 e
U F | |

18



FIG. 19

REAR CARGO RACK/S EAT/BELT




PARTS MANUAL

A P e erse S R R

REAR CARGO RACK/S EAT/BELT
REF NO. PART NO. DESCRIPTION REGD NO. T,
I
1 9.600.520 __ SCREW.PAN M5x20 2 |
2 6.000.010 TAIL LIGHT 1 '
3 9.210.005 NYLON LOCK NUT M5 5 ;
\ g o e . . T — 1 _
5 9.108.020 BOLT-WASHER M8x1.25x20 4 '
6 9.220.008 NUT. FLANGE LOCK M8 8
7 8.080.029 SUPPORTER. REAR CARGO RACK b i
8 7.010.016 TUBE SEAT 032 2 :
9 8.010.047 R-WAS HER T -“2 \ ' i
10 9.908.055 BOLT STRAP M8x1.25x55 2 '
A 6.000.053 CAP COMP. FUEL FILLER ;
12 4.000.017 T TANK COMP. FUEL 1 )
13 9.108.025 BOLT-WAS HER M8x1.25x25 4 A U
14 8.010.034 COLLAR. TANK COMP _ 4
15 7.020.005 » | RUBBER MOUNT . A - 4-_-_
16 9.300.008 WASHER FLAT 08 4
17 6.000.046 COCK ASSY FUEL AUTO ( 1
18 6.000.056 FILTER 1 i RGREE
19 7.020.030 ” TUBE COMP. FUEL #1 - 1
Czp ~7.020.029 TUBE COMP. FUEL #2 o 1
21 7.020.031 TUBE COMP. VAGUUM ' 1' |
gg 6.000.045 BELT SAFETY ' 1 Vil R ;
8 6-000-094 HEAD-REST s BB 2
24 6.000.081 SE/_\T (_';O-MP. L 1 o
2o 9.700.001 BOLT SPECIAL M7/16-x28 1 T
2'\%____”_9.700.002 WASHER. BELT 012 o 1
27 9.700.003 NUT.BELT—N-I%HG"‘ 1 P
%8 9.5.3460.2;40- BOLT STRAP M8x1.25x40 ) 5__-
50_______9._220.008 NUT. FLANGE LOCK M8 T 1 : )
S 6.000.057 RAIL SET.-SEA'.I: - L --1__
] 31 -;59'0,0'02“ H BULB. TAIL LIGHT o 1
82 8.040.009 CLIP..—F_U_E-L TUBE - ' 1 o
33 6._000.082 SEAT CO;VI-P-. ;1- . o 1
:/V 7.62-0T0-3-é- . ‘ CO._V_E_RA._TUBE g _“-é
35 8.040.008 CLIP.VACUUM TUBE 2 i ]
- - i S 4 :

19



_FIG.20

St SO ea A P ok S oS s e il e g



PARTS MANUAL

REAR SWING ARM ASS'Y. UPPER

REF NO. PART NO. DESCRIPTION REGD NO.
l 1 9.220.012 NUT FLANGE LOCK M12 1
> 8.010.042 WASHER ENGINE MOUNT LINK = 1
3 _7.020,001 CUSHION.ENGI;\J'E MOUNT LINK 1 -
4 3.02_5')-.045 SPACER. ENGINE MOUNT LINK - 1
5 8.010 041 i COLLAR. ENGINE MOUNT LINK 0 1
Y 47 . O BRAGKET AIR GLEANER ASS'Y T -
7 -: 9.300.012 R _ WASHER. FLAT 012 - 1
’__ 8 9.200.012 NUT M12 g QA I
9 6.000.026 ENGINE MOUNT LINK i "N v
10 " 9.220.010 ' NUT. FLANGE-LOT(—I\—/HO | 1
1 9.100.635 BOLT M6x35 - _“ 3 .
12 8.010.034 o COLLAR.EE_AoﬁT ¥ - T 3__ [ )
13 7.020.005 RUBBER MOUNT 3
14 9.300.006 WASHER 06 B - 3 L U
15 I 9.210.006 NYLON LOCK NUT M6 4 “3 . |
16 9_.110.045 S BOLT-WAs_H—ER M10x1 25x45 R 1
17 | 8.010076 | COLLAR. ENGINE MOUNT LINK i 1
T ! 9.600.655 SCREW. PAN M6x55 y . 2 -l
19_ 7.010.029 o i COVIéFi. ELECTRIC ASS'Y y - 1 V
20 © 2.000.018 N " REAR SWING ARM ASS'Y. UPPER N | .
2 9.112 060 ~ BOLT-WASHER M12x1.25x60 o 2 =
Y 9220012 NUT. FLANGE LOCK M12 - P
23 8.030.001 o coON'ROD || i o
| 24 7.010.008 "~ BUSH.CON'ROD N N A 8 BV
- 25 8.020.013 SPACER. CON'ROD y & —r 4 -
26 9.108.016 | BOLT-WASHER M8x 1.25x16 I BB p 4
27 _ ;_7_2195 ----- BOLT-WASHER M 10x1 25x195 ______ ' 1 ~_lh__
e | 8.010.025 COLLAR ENGINE MOUNT 3 ot | 1
29 | 7.020.024 N COVER.REVEI?EL_EVER o 2 ;
30 | 9.210006 ; NYLON LOCK NUT M8 6 !
31 1l 9.108.020 !_BOLT WASHER M8x1 25x20 _______ Ny .
___ﬂa_ 8.045m_ ] SPRWE‘@A_BL_E' it ! _'—_—__'__1 o
33 6.000.064 ! BRACKETLEVER 2
34 9.100.830 T BOLT M8x30 o — P
35 6.000.065 " LEVER. REVERSE. PARKING BRAKE > 2 -
BT 8.040.003 SPRING. LEVER S S 2 =0
37 8020082  SPACER. L.E;/?R_' S .
38 9.108.040 BoLT- WASHER M8x 1 25x40 o ; >
39 9.300.005 WASHER FLAT 05 i 2
B s scREw Tawuens T T, T
41 9.220.008 © NUTFLANGE LOCK M8 - T
42 © 7.020.026 © COVEV.LEVER. éEz_EEN_/'BLACK o > |
i 43 6.000.051 ROD ADJUSTING CABLE 1 s i R
44 | 6.000.042 PARKING BRAKE/REVERSE LEVER ASS'Y. T ]
3010.084 7 towsAlL o o ) 1
9.400 018 | wasHer LOOK 0 18 S 1
' © BOLT M18x40 - - 1

9.118.040

20




FIG.21




R A

R T R P

e diarssd A

PARTS MANUAL

N, - 4, e 24 iy
sl ';:r.s:.",~$.-f, .a;.».ysl:,-;. i i< 2%

ENGING/MUFFLER/AIR CLEANER
REF NO. PART NO. DESCRIPTION REGD NO.
1 6.000.019 REVERSE ASST 1
2 8.010.050 INTERNAL SPACER. REVERSE 1
3 9.220.016 NUT FLANGE LOCK M16 1 -
4 9.910.020 BOLT STRAP M10x1.25x20 3
5 9.108.016 BOLT-WASHER M8x16 - : >
6 8.020.057 BRACKET. REVERSE 1 1
7 9.220.008 NUT FLANGE LOCK M8 i 1
i 8 8.020.058 CONNECTOR PANEL. REVERSE N N
9 9.908.040 BOLT STRAP M8x1.25x40 1
10 9.220.010 NUT FLANGE LOCK M10 - 1
11 8.020,056 BAND. AIR CLEANER CONNECTING TUBE B N
12 6.000.017 AIR CLEANER ASST ) 1
13 6.000.024 CARBURETOR 1
14 2.000,009 ENGINE. 150cc N
15 8.030.005 RACK SUPPORT. MUFFLER 1
16 9.110.020 BOLT-W_;é;ER M10x1.25x20 o -1- o
17 8.020.091  PROTECTOR. MUFFLER o
18 6.000.074 MUFFLER COMP. EX 1
19 8.020,055 CLAMP BOOT 4
20 6.000.100 BOOT. SIDE CASE s
21  9.040.027 NUT MUFFLER JOINT M6 2
22 0040.005 GASKET EX. PIPE A
23 7020013 AIR CLEANER CONNECTING TUBE N o¥
[ 24 7.010.021 CASE COMP. AIR CLEANER 1
25 7.010.022 ELEMENT.AIR GLEANER .
L_ 26 7.010.023 © ELEMENT. AIR GLEANER SECOND o
27 7.010024 COVER AIR CLEANER 2 |
28 9.400.005 WASHER LOCK 06 )
29 9.100.612 - BOLT M6x12 . 2
[ 30 7010083 CHAIN PROTEGTOR. RR - 1 N
- S—— ——— -
7= e - sl
N — e —— e i ==l
— - —— ——4-

21



FiG.22

e YW TV R vy AR i e Ay oy VO e T ey Y syoy Wi B SR i ity i By T SR et

REAR SWING ARM

24

23

A A
L .VAyLV n
il

I'WCer>-pel
o L
’.l“li_l il e

TX-%\ M A4S w Pl
Y N " KX 5 :
., _‘ix VXN N ' :

BERN

2 LK el N \
Q0_ O-*

S6\"
-fy

|

24

K’ w -
. ~N

hzgme > Cil

B x 3 ¥
i T

1

i

23

<*;>3—X




ARTS

P

SR AR e i i,

M

2R

ANU

AL

AT RN B

REAR SWING ARM
REF NO. PART NO. DESCRIPTION REGD NO.
1 9.110.040 BOLT-WASHER M1 Ox 1.25x40 4
2 9.220,010 NUT FLANGE LOGK M10 _ 4 )
3 6000.006 CUSHION ASS'Y. RR - 2
4 9.908.100 ) BO LT STRAP M8x1 25x 100 1
5 6.000.101 BRACKEY.REAR FENDER.L i ]
6 i 9.210.006 ! NYLON LOCK NUT MG- o " 12 =]
7 9.108.045 BOLT-WASHER M8x1.25x45 ’ = 2 =
8 9.906.016 | BOLT-WASH ER M6x16 ) R o
9 | 7.010.031 COVER. DISC. RR ) ' e =,
10 9.908.012 BOLT STRAP M8x1.25x12 o 1 5
11 000 BRACKEY. REAR FENDER. R - 1 B
12 7.010.006 " BUSH. SWING ARM ) . B
13 8010028 COLLAR. SWING ARM - ' .
14 7.020.022  PAD SET.RR. BRAKE B
15 6.000.229 © CALIPER ASS'Y.RR . a oy
16 7010082 GUARD CHAIN. DISC ]
17 7010.028  COVER. BATTERY o 4 o -
18 7.020.023 N BAND. BATTERY ) T
10 - Gih0ai CUSHION BATTERY UNDER - _ . N
20 ' 6.000.085 BATTERY (YTX12-BS) ' I
21 '2.000.202 B "RR.SWING ARM COMP. UNDER ] \ 1 "
L oco0m012 } NUT FLANGE LOCK M12 o y L, O g
23 i 7,020,00-3 ! C-USHIOI\TI;USH.SWING AF:RM o ' ;- 2 > |
24  9.112.060 U BOLT-WASHER M 12x1.25x60 o] 2 ]
25 7.010.084 FENDER. AR " - 2 ___
: .l o s
I
A S  FE y. - '
i i e - R ]
|
e e e - ,. i
]
o TR S - - oo T
S = : -_ o L !

22



FIG.23

REAR HOUSING

il




R R DR R T

REAR HOUSING
REF NO. PART NO. DESCRIPTION REGD NO.
1 . 9.108.022 | BOLT-WASHER M8x1.25x22 4
2 E 8.010.053 DISC. RR. BRAKE 1
- 3 ' 9.220.008 NUT. FLANGE LOCK M8 14

4 1 8.010.057 REAR AXLE 1 o
5 ' 9.070.002 DRIVE. CHAIN O-RING 1
6 8010077 REAR SPROCKET N 1 |
7 9.108.027 BOLT-WASH ER M 8x1.25x27 4 -
8 9,040.006 DUST SEAL 50X34-7 . _ 2
9 ‘ 8.030.008 | HOUSING COMP RR.AXLE BRG 2 s
10 | 9.030.006 BEARING 6206 ; >
Al : 8.020.028 BEARING BASE ‘ - 2
12 9.108.040 BOLT-WASH ER M 8x1.25x40 : 6 |

i 13 9.040.007 DUST SEAL 42X30-7 ; 2
14 9.710.031 BOLT. TIRE M10x1.25x31 S 8
15 8.010.056 HUB. REAR AXLE 2 ]
16 7.020.035 TIRE. RR 22x10-10 N | 2
17 6.000.105 RIM. RR o 2 |
18 | 9.220.010 NUT FLANGE LOCK M10 8 ;”"—
19 8.020.029 HOLDER. RR.COVER - 2 E i
20 9.700.016 SPACER.RR WHEEL 016 _ 2
21 9.800.016 NUT.CASTLE M16 2 -
22 9.500430 PIN. COTTER 04X30 B 2 |
23 7.020.009 COVER.RR.HUB N 2
24 6.000.052 REAR WHEEL ASS'Y. : 2 il

’__. = SO —

c— | - -
S S} oo = S

23



FIG. 24

WIRE HARNESS/ELECTRICAL




TN RITIIEN i i e T S RS

PARTS MANUAL

V et N B o) EE TN Y VTV v R | M i R e g I i i SR
WIRE HARNESS/ELECTRICAL
REF NO. PART NO. DESCRIPTION REGD NO.
1 6.000.078 HARNESS. WIRE 1
|2 6.000.103 SOCKET COMP 1
3 7.010.027 COVER. SWITCH o 1
4 9.600.515 SCREW. PAN M5x15 2
5 ~9.300.005 WASHER 05 2
6 9.210.005 NYLON LOCK NUT M5 D _2" '
7 6.000.020 IGNITION START SWITCH 1 —
8 6.000.047 ENGING STOP BUTTON 1
9 6.000.058 o 1 HEADLIGHT SWITCH o E i
10 9.100.620 i BOLT M6X20 " 1
|1 9.210.006 | NYLON LOCK NUT M6 a 3
12 6.000 036 RECTIFIER COMP. REGULATE 1
13 6.000.037 UNIT COMP.C D.I o 1
14 6.000.035 STARTING RELAY - 1
15 9.600.525 SCREW. PAN M5X25 _—1—. '
16 9.600.410 SCREW. PAN M4x10 ¥y 1 ;
17 ©9.210.004 NYLON LOCK NUT M4 B 1- |
18 6.000.038 RESISTOR COMP 10W 10Q 1 - ‘!
19 ! 6.000.025 COIL COMP. IGNITION o 1 l
20 7.010 030 LABEL. IGNITION START SWITCH i 1-"_ |
21 T 6,000.072 CONTROL RELAY - 1 Rl
o | 6.000.079 HORN BUTTON P> 1 ;
» ' 6.000087 CIGAR LIGHTER ““1" 3
—_ - —_— - !
i i
-
= SRS sz ao o
e o JSF l .
= % e | B
ocsssraagen = AN i
o % ) Se— -
e e B e e =

24

TR



" REVERSE ASSY.

St

s, ¢

L

th c..-crr._n.ha..




PART

i A

REVERSE ASSY.

REF NO. PART NO. DESCRIPTION REGD NO.
1 8.030.016 GEAR CASE.R 1
2 8.030.017 GEAR CASE L . 1
3 ____ 8.Q30.018 COVER. GEAR SHITING YOKE 3 1
b - —— I

4 9.030.004 BEARING 6003 DDU : 1
5 6000.033 COUNTER GEAR SHAFT COMP 1
6 8.010.064 BUSHING.DRIVE GEAR 1

8,010.065 DRIVE GEAR 1
g 8.020.059 COLLAR.DRIVE GEAR 1 '
° 7.020.017 RUBBER OIL SEAL 1
10 9,030.005 NEEDLE BEARING 28x35x20 1
11 8.010.061 DRIVE SPROCKET 1
12 8.010.066 INTERNAL COLLAR 1
13 8,040.006 SPRING. GEAR SHIFTING YOKE 1
14 ' 9.700.112 CIRCLIP 012 1 ' L ¥
15 8.010.067 GEAR SHIFTING YOKE 1-

1 = .

16 9.600.620 i SCREW.PAN M6X20 i 2 )
17 9.200.008 NUT HEX M8 : 3
18 9.400.005 WASHER.LOCK 08 9 A
19 9.100.840 BOLT M8x1.25x40 3
20 9.100.825 BOLT M8x1.25x25 6

- i

. i . N
:
A WO—— s e i .. . SR
S S R N T

25



Sty iz

PARTS MANUAL

can erush and

« Mowing

*

THIS §0-KART CAN BE KAZARZOUS TO OPERATE
I driven corsiesshy.

NO RIDING

INJURIES cam result B you do nel lollow tese
insacions:

* READ WWIES MANUAL AND RLL LASELS B FORE
TR OPLAAIL TG A0aART

W <im i p e juMAGD/AT Wit POPER
IMSIW CIIONt Baikisn rshuln Muk
upinftiQL

 —

+ «WHl Qf fl<TE TWS 80-UJtr [3 PI18UC MOBS

HAIR 13 Iomendec I o8 resd wen Y.
* AUWEES WIAR AN APPOVED MOTDRCTCLE WM.
AlHAIR MUST B€ TIED UP AND 99 5tcion 20d srvpciive oty
SECURED AT OR ABOVE SHOULDER * NEVIJOff RATE THIS BO-UJTT AT EJCEOTE

SPEIME. Tio Kents ywr itiM «r inlai ustrN It
ey sown w4 ipwie m Ikfl Hr n* tar i*.
T e L § R o e

LENGTH
AllLOOSE CLOTHING MUST BE
SECURED. ALL NECKLACES AND
SCARVES MUST BE
SECURED.

* WA ATTERPT WNEELIEL. JUNPS. R
SIHER SIS,

7
Loss of conlrol, collision,or getting caught in moving parts
can resull in serious Injuries.
Adult supervison for under 16 years old
Weara D.O.T. approved motorcycle helmet
Secure long hair and loose clothing
Wear protective eye wear end clothing
Keep arms, legs and feet inside kart
Do notuse alcohol or drugs
REF NO. PART NO. DESCRIPTION REGD NO.
1 9.090.007 LABEL. PARKING BRAKE 1
2 9 090.008 LABEL. REVERSE LEVER 1
3 9.090.009 g LABEL. CHAIN GUARD 1

4 . 9.090.010 LABEL.NO LONG HAIR

1
5 9.090.011 LABEL. WARNING 1
6 9.090.012 LABEL.NO CLIMBING 1
7 9.090.013 LABEL. WARNING 1
1 H

8 9.090.014 LABEL. SEAT BELT

- - — — § ¢ ——
9 9.090.015 LABEL. TWISTER. FR 1

= i o o s - R oo o o — e Sl
10 9.090.016 LABEL. TWISTER 3

26




ST B

= B

SETwr™ INSTRUCTIONS

1.%ecU0 RE. (1) BOLIM8X1.27X55 ,
{2 CONTOUR WASHER, (1) LOCK NUT M8
T FOSIT'CNS #1,2,3.4,5,5

2. INSERT (6) BARCAP COVER TO POSITIONS
#A.8,C,D.E,F

3.SECURE (1) BOLT MSX 1.25X55
(1) CONTOUR WASHER TO POSITIONS
#7,8,9,10,11,12.13.14,15.16

BATTERY

WRPAS ASOLNS THE BATTE Y AND HOOK TiCR.T

i. USE BAfTHRV STRA5» IU SECURE
1 Mb ii: ATT CRY INGIOIE THE BATTERY TRAY

REAR FENDER

" INSERT COTTON PIN INTO
SLOT ON THE LOCKNUT BELOW
THE LOWER SUSPENSION ARM

2 REPEAT THE SAME STEPS
FOR THE OTHER SIDE

{3 MION PIN





